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June 07, 2010

Shenzhen Josen Ind. Co. Ltd

M. Jiannm ng Ji ang

57 Pingxi Mn-Rd. Pingxi Village
Pi ngdi Town, Longgang District
Shenzhen, Guangdong 518117

Chi na

Qur Reference: Sv18188/ 10CA09948

Subj ect : Report OF Surface Burning Characteristics Tests On
Wbod Panel Assenbly As Submitted By Shenzhen Josen
Ind. Co. Ltd.

Dear M. Jiannm ng Jiang:

This is a Report sunmarizing the results of a test conducted under the
Conmmrer ci al I nspection and Testing Services (CITS) programidentified as
Assi gnment No. 10CA09948.

GENERAL:
The results relate only to itens tested.
VETHOD

Each test was conducted in accordance with Standard ANSI/UL723, Tenth
Edition, dated Septenber 10, 2008, "Test for Surface Burning
Characteristics of Building Materials", (ASTM E84-08).

The test deternines the Surface Burning Characteristics of the material
specifically the flame spread and snoke devel oped i ndi ces when exposed
to fire.

The maxi mum di stance the flame travels along the length of the sanmple
fromthe end of the igniting flane is determ ned by observation. The
Fl ame Spread I ndex of the naterial is derived by plotting the
progression of the flame front on a time-distance basis, ignoring any
flame front recession, and using the equations described bel ow

A. CFS
f oot .

0.515 A, when A is less than or equal to 97.5 m nute-

B. CFS

4900/ (195-A) when A is greater than 97.5 m nute-foot.

Wiere A = total area under the tine distance curve expressed in
m nut e- f oot .
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The Snmoke Devel oped Index (SDI) is determ ned by roundi ng the Cal cul at ed
Snoke Devel oped (CSD) as described in UL 723. The CSD is determ ned by
t he out put of photoel ectric equi pment operating across the furnace flue
pi pe. A curve is developed by plotting the values of |ight absorption
(decrease in cell output) against tine. The CSD is derived by expressing
the net area under the curve for the material tested as a percentage of
the area under the curve for untreated red oak

The CSD i s expressed as:
Csb = (A/A,) x 100
\Wer e:
CSD = Cal cul ated Snoke Devel oped
= The area under the curve for the test material
A, = The area under the curve for untreated red oak.
SAMPLES:
The sanples utilized in this investigation were neither prepared nor

sel ected by a Laboratories' representative such that no verification of
conposition can be provided.

Sanpl e Description

Test
No. System

1 Hem ock Woden Panel Assenbli es.

Each test sanple consisted of four 6 by 2 ft w de panels butted
end-to-end to formthe required 24 ft. |ong surface.

Due to the rigidity of the test sanples, supplenentary neans of
support was not required.

RESULTS

The results are tabul ated bel ow are considered applicable only to the
speci fic sanpl es tested.

Dat a sheets and graphical plots of flame travel versus tine and snoke
devel oped versus tine are al so encl osed.

Table 1. Test Sunmmary

CFS FSI CsD SDl
Cal cul at ed Fl anme Cal cul at ed Snoke
Test Fl anme Spr ead Smoke Devel oped
No. Test Code Sanpl e Description Spr ead I ndex Devel oped | ndex
Hem ock Wboden Pane
1 05271017 Assenbl i es. 20. 36 20 652. 3 Over 500




The C assification Marking of Underwriters Laboratories Inc. on the
product is the only nethod provided by Underwiters Laboratories Inc. to
identify products, which have been produced under its Cassification and
Foll ow-Up Service. No use of a Cassification Marki ng has been

aut horized as a result of this investigation

Since the anticipated work has been conpl eted, we have instructed our
Accounting Departnent to terminate the investigation and invoice you for
the charges incurred to date.

Shoul d you have any questions, please contact the undersigned.

Very truly yours Revi ewed by:
’ £ E
W M_/ "r Mﬁ;?{ﬁ
.-'.---. i
Robert S. Kiefer (ext. 42014) James F. Smith (ext. 42666)
Seni or Engi neering Associ ate Staff Engi neering Associ ate

Fire Protection D vision Fire Protection Division



Underwriters Laboratories Inc.

Project: 10CA09948 File: SV18188 Test Code: 05271017
Tested by: KNIGHTON Engineer: KIEFER Date: 2010/27/05
TEST METHOD: The test was conducted in accordance with UL 723 Tenth Edition
Client Name: Shenzhen Josen Ind. Co. Ltd.
Test Duration 10 Minutes Test No.: 1 Hot Test: No
Mounting:  Self Test Type: CITS Burn-Out Required: No

Test Sample: Hemlock Wooden Panel Assemblies.

FLAME SPREAD RESULTS

Flame Spread Data

Distance Time
(Feet) (Sec)
Ignition 14
0.5 40
1 44
1.5 50
2 58
3 68
4 100
4.5 206
Calculated Flame Spread (CFS): 20.36
Flame Spread Index (FSI): 20
Time to Ignition (sec): 14
Maximum Flame Spread (ft): 4.5
Area Under the Flame Spread Curve (ft.-min): 39.5
SMOKE RESULTS
Calculated Smoke Developed (CSD): 652.3
Smoke Developed Index (SDI): Over 500
Area Under the Smoke Curve (sq. in.): 494.84
Area Under Red Oak Curve (sq. in.): 75.87




Flame Spread / Smoke Results

Shenzhen Josen Ind. Co. Ltd.
Hemlock Wooden Panel Assemblies.
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05271017 Max. Flame Spread: 4.5




